U-310 T7—-V—

Air Saw
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i3 Z & /PARTS LIST 2210
Index No. ] e Description 8% 1l
Cade Read'd

1 31001 [3Lwk Collet 1 4,896
2 31002 |JL—FHAFHRILE — Guide Blade holder 1 1,980
3 31003 |[JL—FKH—F Guard Blade 1 756
4 31004 |[FTviv— Flat Washer 1 132
5 31005 [HEZR Round Head Hex. Bolt M5x6 1 156
6 31006 |[6FIRftRILE Cap Screw M4x6 1 144
7-2 31007-24 |U-310JL—F (2411) 10A  |24T Saw Blade(10 pcs/set) OP 5,500
7-3 31007-32 |U-3107L—F (3211) 10A  |32T Saw Blade(10 pcs/set) OP 5,500
8 31008 [6AIATILEDHRY Set Screw M6x6 4 144
10 31010 |[ARTF—H/\— Rubber Grip b 1 1,896
11 31011 [/RT— Housing 310 1 7,200
12 31012 [T RFyvT End Cap 1 4,416
13 3302 o-yr4y O-Ring P-8 2 60
14 3940 |0-Yv4 O-Ring S-30 1 132
15 31015 |[TILY45— Deflector 1 756
18 31018 [AoLybIwivy Air Inlet Bushing 1 720
20 31020 [¥75—A Muffler A 1 384
21 31021 | F—a=wybk Cylinder Unit 1 10,656
23 31023 |[¥725—1B Muffler B 1 384
24 31024 | 94—K/ 2 /8—A Feed Bumper A 1 720
25 31025 |[EAR TR Piston Shaft 1 6,696
26 31026 | RFYTEY Spring pin ©2x28 2 180
27 31027 |[/%vyxy Gasket 1 360
28 31028 |[IRELRTL/NLT Bottom Stem Valve 1 1,104
29 31029 [TARFY—T—b Discharge Sheet 1 3,024
30 31030 [/\ULTTF7ytr Valve Assembly 1 4,584
31 31031 [Py FRTL/SLT Top Stem Valve 1 1,104
33 31033 |[FILY45— Deflector 1 3,024
34 31034 |[RI75—FvvS Muffler Cap 1 492
35 31035 |[74—K/\>/8—B Feed Bumper B 1 612
36 31036 [ RFY T a=yk Spring Unit 1 1,452
37 4424  |HRRZLESER Retaining ring IRTW-28 1 210
39 31039 |6 Hex. Soc. Head Bolt M3x5 1 132
41 31041 [ROYRILNLTRT— Body-Throttle Valve 1 4,752
42 31042 [INLVIRT—L Valve stem 1 576
43 3321 o-yr4 O-Ring P-4 1 70
44 31044  |INVIRTLARATYLY Valve Stem Spring 1 132
45 31045 [\ TL—)L Valve Seal 1 192
46 31046 |[0-Y 4 O-Ring SS050 1 120
47A 31047SA |Z& L/ \—Assy Safety Lever Assy No47-50 1 1,860
51 2383 |RTYLTEY Spring pin ©2.5x22 1 110
52 31052 [/N)LT kYT Lining Ring-Throttel Valve 1 252
60 4717 |6AL VT Hex. Wrench 3mm 1 220
61 4362 pd=f=p] Speed controller 1 1,700
62 5001G__|hF5 Coupler 1 420

(PEGMHBRERTHIENHYFET)

*Parts may be changed with/without notice.




